Appendix G

Phase 1 Environmental Site Assessment

h






West Side WWTP

h






Phase | Environmental Site Assessment Report
205 Bostwick Avenue (Portion) and 1 Bostwick Avenue
Bridgeport, Connecticut 06605

Prepared for:

CDM Smith, Inc.

77 Hartland Street

Suite 201

East Hartford, Connecticut 06108

Prepared by:
Eolas Environmental, LLC
Southbury, Connecticut 06488

Report Date:
July 24, 2020

eolas~—

environmental..



eolas~

TABLE OF CONTENTS
1 INTRODUCGTION ... cciiiiiiiiiieenunnneessiiiiisissinnnressssssssssssssssssssssssssmsssssssssssssssssssssssssssesssssssssssssssssssssssssssssssssnsnss 1-1
1.1 PURPOSE AND SCOPE ..eiiieiiuiittteeteeeeaaiuttttteeeeeaastatteeeeaesaaaunbeeeeeeeeeaaanbabeeeeeeesaannsbeaeeaeeeeaannssbaeeeeeeaaaannseaneeaaeaanan 1-1
[...]
spill reports, underground and bulk storage tank facilities, and hazardous waste treatment,
storage and disposal (TSD) handler and generator records, and recorded environmental
complaints through an electronic database provider; and a site reconnaissance visit.

1.2 Non-Scope Considerations

The ASTM E1527-13 Standard includes the following list of “additional issues” that are non-scope
considerations beyond the scope of an ASTM Phase | ESA: Asbestos Containing Materials (ACM),
Radon, Lead-Based Paint (LBP), Lead in Drinking Water, Wetlands, Regulatory Compliance,
Cultural and Historic Resources, Industrial Hygiene, Health and Safety, Ecological Resources,
Endangered Species, Indoor Air Quality, Biological Agents, and Mold. With the exception of a
cursory inspection of the site buildings for the presence of ACM, LBP, and polychlorinated
biphenyls (PCBs) in building materials, the aforementioned items were not specifically included
in the scope of this Phase | ESA; however, where feasible, a cursory visual inspection of the Site

1-3



eolasz

and a review of relevant documentation were completed to assist the user of this report with an
understanding of potential non-scope considerations.

1.3 Significant Assumptions

This report is prepared with the assumption that information provided in historical
documentation reviewed as part of this Phase | ESA and information obtained from regulatory
records is accurate and complete. Eolas assumes the Site has been correctly and accurately
identified by CDM Smith and the City of Bridgeport (User) and designated representatives of the
User.

1.4 Limitations and Exceptions

Eolas was retained to perform this work for CDM Smith per our contract dated December 19,
2019. Eolas represents only that it provides services in accordance with generally-accepted
practices in the environmental assessment field. No other representation, expressed or implied,
is included or intended as part of its services, proposals, contracts or reports. Eolas cannot
provide guarantees, certifications or warranties that the Site is or is not free of environmental
impairment without a site investigation involving the collection and laboratory analysis of
environmental media samples. Even with such an investigation, the data and samples from any
given soil boring, soil vapor point, or monitoring well will indicate conditions that apply only at
that particular location, and such conditions may not necessarily apply to the general Site as a
whole.

Section 12.10 of ASTM E1527-13 requires that all deletions and deviations from the ASTM
standard be listed individually and in detail. In performing this Phase | ESA, the following
deviations from the ASTM standard are noted:

e The report format specified in Appendix X4 of ASTM E1527-13 has been modified. In
consideration of with the exceptions, limitations, and deviations noted herein, the content
requirements of ASTM E1527-13 have been satisfied.

e For proximate industrial facilities, Eolas has elected to use a computerized database search
(as allowed by ASTM E1527-13) and supplement that information through file reviews and
from observations made during the site visit. The search distances used in the database
search were consistent with the approximate minimum search distances referenced in
Section 8.2.1 of ASTM E1527-13 and the AAI Rule (40 CFR 312.26).

e The Fair Market Value of the Site was not researched as part of this Phase | ESA; therefore,
the potential effect of site conditions on the property value was not assessed.

1-4



eolasz

e This reportis not intended to satisfy the required elements of quantitative lead, asbestos, or
hazard building materials surveys. Identification of LBP, ACM, and other hazardous building
materials can only be determined by licensed personnel using accepted field testing methods
and instrumentation and appropriate laboratory analysis of suspect materials.

e During the conduct of this Phase | ESA, the offices of the CTDEEP and City of Bridgeport were
subject to closure due to a global pandemic (COVID-19), thereby limiting the ability of Eolas
to conduct a thorough review of public records.

1.5 Special Terms and Conditions/User Reliance

This report has been prepared exclusively for the use and benefit of, and may be relied upon by,
CDM Smith and the City of Bridgeport, and any respective successors and assigns. Any third party
agrees by accepting this report that any use or reliance on this report shall be limited by the
exceptions and limitations in this report, and with the acknowledgement that actual site
conditions may change with time, and that hidden conditions may exist at the property that were
not discovered within the authorized scope of this assessment. Any use by or distribution of this
report to third parties, without the express written consent of Eolas, is at the sole risk and
expense of such third party.

1-5



eolasz

2 SITE DESCRIPTION AND RECONNAISSANCE

2.1 Location and Legal Description

The Site is located along the western side of Bostwick Avenue in a mixed residential-, industrial-,
commercial-, and municipal-use area of the City of Bridgeport, Fairfield County, Connecticut. The
portion of the Site identified as 1 Bostwick Avenue is comprised of a 5.74-acre parcel designated
by the City of Bridgeport Tax Assessor as Map 9, Block 329, Lot 1/B. The portion of the Site
identified as 205 Bostwick Avenue is the southern 7.8-acres of the parcel designated by the City
of Bridgeport as Map 12, Block 329, Lot 1/A. The postal address of the Site is 205 Bostwick
Avenue, Bridgeport, Connecticut 06605.

The location of the Site, local topography, surrounding structures, major access routes, and
nearby water bodies are depicted on Figure 1, Site Location Map. Figure 1 was developed from
the United States Geological Survey (USGS) Bridgeport, Connecticut 7.5-minute series
topographic quadrangle printed in 1986. The layout of the Site and the relation of the Site to
surrounding properties are depicted on Figure 2, Site Plan. Site-specific details are depicted on
Figure 3, Site Detail Plan. Figures 1 through 3 are included in Appendix A of this report.

2.2 Site and Vicinity General Characteristics

The Site is located in a mixed use area in the southwestern section of the City of Bridgeport, and
isimproved with an activated sludge wastewater treatment facility with an average annual design
flow capacity of 30 million gallons per day (mgd) and which receives combined stormwater and
sanitary sewage. Surrounding property use includes multi-family, low-income housing to the
north, an asphalt-batch plant and marina to the east, and City of Bridgeport Park Department
land that is developed with a marina to the south and west.

The Site is zoned by the City of Bridgeport as “I-L”, Industrial Light Zone.
2.3 Current Use of the Site

The Site is operated by the City of Bridgeport as the West Side WWTP (i.e. West Side Plant) step
feed activated sludge treatment plant with an average annual design flow capacity of 30 mgd.
The West Side Plant process includes preliminary screening, primary clarification, secondary step
feed activated sludge treatment with final clarification, and disinfection by chlorination before
final effluent discharge to Cedar Creek and Bridgeport Harbor.

2-1



eolas~
2.4 Descriptions of Structures, Roads, and Improvements

The Site is improved with four primary buildings, secondary WWTP structures and tanks,
associated parking and driveways, and a slab associated with a former sludge building. The Pump
Station Building is a 9,024-square-foot, multi-story, masonry structure with brick veneer and a
combination asphaltic shingle-covered gable and flat tar and gravel roof, constructed circa 1918
to 1940. The Screen Building is a 3,175-square-foot, multi-story masonry structure with brick
veneer and a flat tar and gravel roof, constructed circa 1940. The Control Building is a 12,348-
square-foot, two-story, masonry structure with brick veneer and a flat tar and gravel roof,
constructed circa 1960. The Degritter Building is a 5,084-square-foot, two-story, masonry
structure with brick veneer and a flat tar and gravel roof, constructed in 1940. The slab of the
former Sludge Building encompasses approximately 7,782-square-feet and is underlain by an
unfinished basement.

Ancillary structures at the Site include: three masonry built primary settling tanks, each
encompassing 136 feet by 36 feet by 10.7 feet deep (partially below grade); six masonry built
aeration tanks, each encompassing 150 feet by 60 feet by 16 feet deep (partially below grade);
three masonry built final settling tanks, each encompassing 325 feet by 50 feet by 11 feet
(partially below grade); and three masonry built chlorine contact tanks, each encompassing 210
feet by 40 feet by 11 feet deep (partially below grade); two masonry 50-foot diameter by 12.5-
foot deep sludge thickener tanks; a below-grade masonry built pipe gallery that bifurcates the
aeration tanks, and the final settling and primary settling tanks; a masonry built pump control
building; a masonry built influent control well; and various above- and below-ground
conveyances and junction chambers.

Remaining areas of the Site are covered with bituminous asphalt-paved surfaces for parking and
driveways, exterior electrical systems, an emergency generator system, and electrical substations
for the facility. The western portion of the Site is improved with bituminous asphalt-paved areas
used for boat storage by an adjacent city-owned marina and park, and a helipad.

2.5 Description of Waste Water Process

The West Side Plant is a 30 mgd annual average flow design facility with a peak capacity of 40
mgd, operated 24 hours per day, seven days per week. Wastewater treatment operations began
at the plant in February 1951 with a nominal design capacity of seventeen mgd, although
historical record sources indicate the Pump Station Building was constructed circa 1918. In the
1970s, the West Side Plant was upgraded to include processing for secondary treatment including
activated sludge and sludge incineration. In 1996-1997, a rehabilitation of the West Side Plant
was completed and included replacement of all the piping, construction of additional degritting

2-2



eolasz

facilities, rearrangement of the aeration tanks, and installation of a new central computer
system. The incineration system that was installed in the 1970s, formerly located on the western
portion of the Site, is no longer in service, and has been covered with asphalt-paved parking. The
treatment system has ten components of operations, which include the influent control well,
mechanical climbing screens, pumping station, primary settling tank, activated sludge biological
treatment, final settling tanks, chlorine contact tanks, primary sludge degritter system, gravity
primary and secondary sludge thickeners, and gravity belt sludge thickener. The system is a plug
flow, step feed, contact stabilization type activated sludge treatment plant.

Wastewater influent enters the Site through the influent control well located on the northeastern
corner of the Site, which is then directed through a gate to a primary mechanical climbing influent
bar screen located in the Screen Building and/or a bypass screen located in the Pump Station
Building. Debris contained in the influent is screened from the influent and loaded into hoppers
in each building. Following mechanical screening, wastewater then flows to the influent Pump
Station building where it is lifted to the level of primary clarifiers (settling tanks) via one or more
of four centrifugal pumps in the Pump Station building.

From the Pump Station Building, wastewater is pumped to one or more of the three primary
settling tanks which hold a volume of 390,000 gallons each and have an average detention time
of approximately one hour at an average flow rate. Following contact time in the primary settling
tanks, the wastewater and recirculated sludge from the final tanks is then moved to six aeration
tanks with a capacity of approximately 6,000,000 gallons to breakdown biological matter in the
wastewater. This combination of primary effluent and recirculated sludge is known as “mixed
liqguor”. Following aeration, the mixed liquor is then transferred via an aeration effluent channel
to the final settling tanks, which removes the sludge still in the wastewater and returns most of
it as activated biological treatment in the aeration tanks. The remaining sludge is diverted to the
sludge storage tanks.

The three final settling tanks that receive the effluent from the aeration tanks (i.e. mixed liquor)
have a capacity of approximately 4,000,000-gallons and yield an average detention time of 3.2
hours. Sludge collected during this process is returned to the aeration tanks or is diverted to the
mixed sludge wet well. Following settling and sludge removal, the effluent is then moved to a
final clarification unit which transfers the water to the final disinfection tanks. Three chlorine
contact tanks, with a combined volume of approximately 2,000,000-gallons, yield an average
detention time of approximately one hour. Following disinfection, the treated effluent is
discharged to Cedar Creek and Bridgeport Harbor.

During wastewater treatment, sludge is collected in the primary settling tanks by a chain and
flight sludge collection and surface skimming system. The settled sludge is transferred to the

2-3



eolasz

cyclone degritters located in the Sludge Degritter Building to remove abrasive materials from the
primary sludge flow, which prevents excessive wear on downstream process equipment.
Following degritting, primary sludge is then transferred to two gravity thickeners before it is
combined with thickened waste activated sludge from the gravity belt thickener. Sludge is then
off-loaded to tanker trucks where it is ultimately incinerated off-site at a licensed disposal facility.
Screened waste and grit is transported to the City of Bridgeport East Side WWTP (East Side Plant)
where it is consolidated with the same types of waste from the East Side Plant, and later
transported for disposal off-site at a licensed disposal facility.

2.6 Utilities

The Site is served by public utilities including water provided by the Aquarion Water Company,
sewer provided by the City of Bridgeport, natural gas provided by Southern Connecticut Gas
Company, and electricity provided by Eversource. The site buildings are heated with natural gas-
fired boiler or ceiling mount systems. Cooling systems vary by building and include external
heating, ventilation, and air conditioning (HVAC) systems powered by electricity. Diesel fuel-fired
emergency generators with integrated 1,900-gallon aboveground storage tanks (ASTs) are
located on the eastern side of the Pump Station Building.

2.7 Current Uses of Adjoining Properties

Adjoining properties were visually evaluated to observe property use and are described as

follows:

North: Approximately 2.2-acres of 205 Bostwick Avenue parcel (known as 255 Bostwick
Avenue), followed by Morris Street, then City of Bridgeport Housing Authority
multi-family residential housing complex located at 96 Taylor Drive and 301
Bostwick Ave.

South: City of Bridgeport Park Department marina and waterfront recreational areas
located at 68 St. Stephens Road.

East: Bostwick Avenue followed by O&G Industries Inc. asphalt batch plant located at
260 Bostwick Avenue and a marina located at 86 Bostwick Avenue.

West: City of Bridgeport Park Department marina and waterfront recreational areas

located at 68 St. Stephens Road.

The relationship of these properties with respect to the Site is depicted on Figure 2 which is
included in Appendix A.

2-4



eolas~
2.8 Site Reconnaissance

A reconnaissance of the Site was conducted by Ms. Kimberly M. Walsh and Mr. Alexander Clarke
of Eolas on January 23, 2020. Ms. Walsh and Mr. Clarke were granted access to the Site and
accompanied during the site reconnaissance visit by Mr. Marcelo Borges, West Side Plant Shift